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NO. | DESCRIPTION NO. | DESCRIPTION NO.| DESCRIPTION
1 NUT M10 40 | HANDLE BEND 77 | CABLE
2 DUST COVER 41 HANDLE ASSEMBLY 78 | CABLE SHEATH
3 UPPER FLANGE 42 | BELLOWS 79 | NUT M8
4 BLADE 43 | NYLONRIBBON 80 | FAN
5 DOWN FLANGE 44 | FLAT WIRE 81 BEARING CAP
6 CIRCLIP ©32 45 | SCREW 83 | CAPACITOR
7 BEARING 6002 46 | SCREW 84 | SOFT START
8 SPINDLE 47 | RIGHT COVER CAP 85 | WIRE PRESS PLATE
9 BIG GEAR 48 | SCREW 86 | SCREW ST3*6
10 | BEARING 6000 49 | HOUSING ASSEMBLY 87 | RUBBERPAD
11 | SCREW M5X10 50 | LABEL 88 | LEFT COVERCAP
12 | SPRING WASHER @5 51 CONNECTED PIPE 89 | LABEL
13 | DUST COVER 52 | CIRCLIP 90 | HARD SHAFT
14 | GEARBOX 53 | OUTPUT SHAFT 91 ALU. TUBE
15 | SPRING WASHER @5 54 | WOODRUFF KEY 92 | SCREW M5*8
16 | SCREW M5X12 55 | SCREW ST5*20 93 | BELTRING
17 | SMALL GEAR 56 | GEARBOX COVER 94 | RING
18 | BEARING 6000 57 | BEARING 6000 95 | NUT M5
19 | CIRCLIP ©26 58 | WASHER 08 96 | NUT
20 | CIRCLIP ®10 59 | BIGGEAR 29 97 | BEHINDALUMINUM PIPE
21 | SHAFT CONNECTOR 60 | SMALL GEAR 16 98 | NUTM5
22 | SCREW M5*25 61 SCREW ST5*75 99 | FIXED PLATE
23 | WASHER 05 62 | WASHER 04 100 | SCREW M5*35
24 | CIRCLIP ®©5 63 | SCREW M4*6 101 | SCREW M5*20
25 | LOWER COVER 64 | CIRCLIP 102 | SCREW M5*25
26 | HANDLE SEAT 65 | WASHER ©10 103 | PROTECT COVER
27 | TOP COVER 66 | BEARING 606 104 | BLADE
28 | WASHER ®5 67 | RUBBER 105 | SCREW
29 | CIRCLIP ®©5 68 | BEARING SEAT 106 | STRAPS
30 | SCREW M5*25 69 | STATOR 107 | HEX.KEY
31 | RUBBERRING 70 | BEARING 608 108 | ROTARY GRASS HEAD
32 | HANDLE BEND 71 ARMATURE 109 | SOCKET WRENCH
33 | SCREW 72 | BEARING 609 201 | GEARBOX ASSEMBLY
34 | WIRE PRESS PLATE 73 | BEARING SEAT 202 | ROD WITH SHAFT ASSEMBLY
36 | SWITCH 74 | CARBON BRUSH
37 | SWITCH HANDLE COVER 75 | SCREW ST3*8
38 | SCREW 76 | BRUSHHOLDER
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